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 TEST REPORT  
Applicant: JD Auspice Co., Ltd. 
 1F., No.294, Sec. 2, Zhonghua Rd., Xinzhuang District,, New Taipei City 242, 

Taiwan 
 
Product: Enclosure 
 
Model: JDA-AGP series 
 

Trade Name:  
 
Rating:  See page 2 - 3 
 
Sample Description:  The products covered by this report are enclosure under salt mist test 

(severities 3, 7 days) condition. Photos of the tested samples are attached on the 
appendix. 

 
Testing Standard:  IEC 60068-2-52: 1996, Second edition  

Environmental testing (Severity 3, 7 days) 
  
Date of Receipt of July 28, 2014 
Sample: 
 
Date of Performance  July 28, 2014 – August 04, 2014 
of Test: 
 
Conclusion: From the results of our testing on the submitted sample(s), we are of the 

opinion that the submitted sample(s) COMPLY WITH the above testing 
standard. 

Prepared by: Reviewed by: 
 
 
     
Michael Chang Timothy Young 
Engineer Supervisor 
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Rating for JDA-AGP series: 
 

Sizs/Division W1 W2 W3 W4 H1 H2 H3 D1 D2 D3 

90x120x70 90 77.5 50 0 128.4 80 69 50 20 51.5 

90x120x85 90 77.5 50 0 128.4 80 69 65 20 66.5 

100x150x70 100 87.5 60 0 158.4 110 99 50 20 51.5 

100x150x85 100 87.5 60 0 158.4 110 99 65 20 66.5 

110x210x75 110 87.7 70 0 218.4 170 158 55 20 56.5 

110x210x100 110 87.7 70 0 218.4 170 158 80 20 81.5 

100x260x75 110 87.7 70 0 268.4 220 208 55 20 56.5 

110x260x100 110 87.7 70 0 268.4 220 208 80 20 81.5 

135x155x85 135 115 105 0 150 119.3 110 65 20 67.5 

135x185x85 135 108 95 0 193.4 145 140 65 20 67.5 

135x185x100 135 108 95 0 193.4 145 140 80 20 82.5 

150x150x90 150 130 120 0 150 120 110 70 20 71.5 

150x150x120 150 130 120 0 150 120 110 100 20 101.5 

160x210x100 160 137 120 0 218.4 170 160 75 25 81.5 

160x210x130 160 137 120 0 218.4 170 160 105 25 111.5 

160x260x100 160 144.6 120 0 268.4 220 210 75 25 85.5 

160x260x130 160 144.6 120 0 268.4 220 210 105 25 111.5 

170x220x110 170 149.6 132 0 28.4 182 160 80 30 93 

170x270x110 170 149.6 132 0 278.4 232 210 80 30 93 

190x280x100 190 173.5 148 120 288.4 238 210 70 30 108.5 

190x280x140 190 173.5 148 120 288.4 238 210 110 30 128.5 

200x300x130 200 181.8 152 129 308.4 252 226 100 30 108 

200x300x150 200 181.8 152 129 308.4 252 226 120 30 128.5 

200x300x180 200 181.8 152 129 308.4 252 226 150 30 158.5 

210x210x100 210 192.3 170 120 218.4 170 150 75 25 81.5 
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Sizs/Division W1 W2 W3 W4 H1 H2 H3 D1 D2 D3 

210x210x130 210 192.3 170 120 218.4 170 150 105 25 111.5 

250x350x150 250 231.8 202 180 358.4 302 271 120 30 130 

250x350x180 250 231.8 202 180 358.4 302 271 150 30 160 

280x280x130 280 264.1 238 210 288.4 238 210 100 30 108 

280x380x130 280 264.1 238 210 388.4 338 310 100 30 108 

300x300x150 300 283.3 252 230 308.4 252 219 120 30 131.5 

300x300x180 300 283.3 252 230 308.4 252 19 150 30 161.5 

300x400x120 300 275.5 252 228 408.4 352 325 90 30 98.5 

300x400x150 300 275.5 252 228 408.4 352 325 120 30 128.5 

300x400x180 300 275.5 252 228 408.4 352 325 150 30 158.5 

350x350x150 350 333.8 302 270 358.4 302 270 120 30 132 

350x350x180 350 333.8 302 270 358.4 302 270 150 30 162 

350x450x120 350 325.4 300 274 457.4 400 365 90 30 98 

350x450x160 350 325.4 300 274 457.4 400 365 130 30 138 

350x450x200 350 325.4 300 274 457.4 400 365 170 30 178 

400x500x160 400 370.5 352 328 511.4 452 428 130 30 137 

400x500x200 400 370.5 352 328 511.4 452 428 170 30 178 

400x600x180 401 370.5 352 328 611.4 552 525 150 30 158 

400x600x230 401 370.5 352 328 611.4 552 525 200 30 208 

530x630x185 530 487.4 462 426 641.4 562 526 150 35 163 

530x630x255 530 487.4 462 426 641.4 562 526 220 35 233 

530x730x185 530 487.4 462 426 741.4 662 626 150 35 163 

530x730x255 530 487.4 462 426 741.4 662 626 220 35 233 

630x830x185 630 581.9 562 526 841.4 762 726 150 35 163 

630x830x285 630 581.9 562 526 841.4 762 726 250 35 253 
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Remark: 

 

1) The testing results relate only to the items tested. 

2) The test report shall not be reproduced except in full, without written approval of the laboratory. 

3) This test report only allows to be revised within three years from its original issued date unless a 

further updating to the standard or requirement is noticed. 

4) This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement 

between Intertek and its Client. Intertek's responsibility and liability are limited to the terms and 

conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in 

accordance with the agreement, for any loss, expense or damage occasioned by the use of this 

report. Only the Client is authorized to permit copying or distribution of this report and then only 

in its entirety. Any use of the Intertek name or one of its marks for the sale or advertisement of the 

tested material, product or service must first be approved in writing by Intertek. The observations 

and test results in this report are relevant only to the sample tested. This report by itself does not 

imply that the material, product, or service is or has ever been under an Intertek certification 

program. 

5) When determining the test conclusion, the Measurement Uncertainty of test has been considered. 
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Test Method :  
 

Visual inspection 

  

Pre-conditioning (clean and visual inspection) 

  

Salt mist corrosion testing of photovoltaic 

(severity 3, 7 days) 

  

Recovery (not applicable) 

  

Visual inspection 
 
 
 
 
Test Procedure (Salt mist corrosion testing of photovoltaic) : 
 
Severity (3):  
 

    
salt spray salt spray salt spray salt spray 

storage 
3 days 

  

humidity stored  
40°C, 93%,  
22 hrs   

humidity stored  
40°C, 93%,  
22 hrs   

humidity stored  
40°C, 93%,  
22 hrs   

humidity stored  
40°C, 93%,  
22 hrs 

standard 
atmosphere 

 
                                                               4 cycles = 4 days 
 

 
                                                                        1 test cycles = 7 days 

 
 
Sample description : 
 

Description of module construction: 

Model No. Width Length Height 

JDA-AGP-304015 300 400 150 
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Test Result: 

 
Initial TABLE: Visual inspection (Initial) 

Test Date....................................... : July 28, 2014 

Model No. Nature and position of initial findings Verdict 

JDA-AGP-304015 No Visual Defects Pass 

Supplementary information: N/A 

 
Table: Salt mist corrosion testing 

Test Date...................................... : July 28, 2014 – August 04, 2014 

Test duration[day]........................ : 7 

Test cycle sequence .................... : 

Salt fog duration (hour): 2 

Humid storage (hour): 22 

Repeated (times) :3 

Subsequent drying at room 

temperature (day): 3 

Temperature of salt chamber [°C]: 23 – 27 

PH of solution 6.5 – 7.2 

Salt solution concentration 5.0 % 

Supplementary information: N/A 

 
After Salt mist 

Test 

TABLE: Visual inspection after 7 days Salt mist Test 

Test Date....................................... : August 04, 2014 

Model No. Nature and position of initial findings Verdict 

JDA-AGP-304015 No Visual Defects Pass 

Supplementary information: N/A 

 
 



                 
 
 

Report No.: 140700361TWN-001 
Date: August 06, 2014 

Page 7 of 8 

Intertek Testing Services Taiwan Ltd. 
5F, No. 423, Ruiguang Rd., Neihu District, Taipei 114, Taiwan 

Tel: (886-2) 66022888; Fax: (886-2) 66022415 

APPENDIX 1:  
 
Before salt mist test 

 

     

Enclosure overview Enclosure back side 

  

Enclosure inner side Enclosure sealing O ring 

  

Toggle latch Metal thread 
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After salt mist test 

 

     

Enclosure overview Enclosure label 

  

Enclosure inner side Enclosure sealing O ring 

  

Toggle latch Metal thread 

 

 


